## **Summary of Product Characteristics for Pharmaceutical Products**

## 1. Name of the medicinal product:

Fenpro – P Suspension (Paracetamol 125mg Ibuprfen100mg Suspension)

## 2. Qualitative and quantitative composition

Each 5 ml suspension contains; Paracetamol 125 mg and Ibuprofen 100 mg.

Excipients with known effect

Sorbitol

Sucrose

For excipients - see section 6.1

#### 3. Pharmaceutical form

**Oral Suspension** 

Yellow, viscous, homogeneous free flowing suspension free from any visible impurities

## 4. Clinical particulars

#### 4.1 Therapeutic indications

For temporary relief of pain associated with: headache, migraine, backache, period pain, dental pain, muscular pain, cold and flu symptoms, sore throat and fever.

## 4.2 Posology and method of administration

Age group	Dosage
3 months - 1year	2 - 2.5ml three to four times daily
1 - 4 years	4 - 4.5ml three to four times daily
4 - 7 years	4 - 8ml three to four times daily
7 - 10 years	8 - 10ml three to four times daily
10 - 12 years	8 - 15ml three to four times daily

#### 4.3 Contraindications

This product is contraindicated for use:

- in patients with known hypersensitivity reaction to paracetamol, ibuprofen, other NSAIDs or to any of the excipients listed in section 6.1.
- in patients with active alcoholism as chronic excessive alcohol ingestion may predispose patients to hepatotoxicity (due to the paracetamol component).

- in patients who have experienced asthma, urticaria, or allergic-type reactions after taking acetylsalicylic acid or other NSAIDs.
- in patients with active or history of gastrointestinal bleeding or peptic ulceration.
- In patients with severe heart failure (NYHA Class IV), hepatic failure or renal failure in patients with cerebrovascular or other active bleeding
- in patients with blood-formation disturbances
- during the third trimester of pregnancy

This product should not be taken with other medicinal products containing paracetamol, ibuprofen, acetylsalicylic acid, salicylates or with any other anti-inflammatory drugs (NSAIDs) unless under a doctor's instruction.

## 4.4 Special warnings and precautions for use

This medicine is for short-term use and is not recommended for use beyond 3 days.

## • Hepatic Impairment

The use of paracetamol at higher than recommended doses can lead to hepatotoxicity and even hepatic failure and death. Also, patients with impaired liver function or a history of liver disease, or who are on long term ibuprofen therapy or paracetamol treatment should have hepatic function monitored at regular intervals, as ibuprofen has been reported to have a minor and transient effect on liver enzymes. Severe hepatic reactions, including jaundice and cases of fatal hepatitis, though rare, have been reported with ibuprofen as with other NSAIDs. If abnormal liver tests persist or worsen, or if clinical signs and symptoms consistent with liver disease develop, or if systemic manifestations occur (e.g. eosinophilia, rash, etc.), ibuprofen should be discontinued. Both active drugs have been reported to cause hepatotoxicity and even hepatic failure, especially paracetamol. Patients who regularly consume alcohol in excess of recommended amounts should not take this medicine.

Dose reduction is recommended in patients showing signs of worsening hepatic function. Treatment should be stopped in those patients who develop severe liver failure

#### • Renal Impairment

Paracetamol can be used in patients with chronic renal disease without dosage adjustment. There is minimal risk of paracetamol toxicity in patients with moderate to severe renal failure. However, for the ibuprofen component of this product - caution should be used when initiating treatment with ibuprofen in patients with dehydration. The two major metabolites of ibuprofen are excreted mainly in the urine and impairment of renal function may result in their accumulation. The significance of this is unknown. NSAIDs have been reported to cause nephrotoxicity in various forms: interstitial nephritis, nephritic syndrome and renal failure. Renal impairment from ibuprofen use is usually reversible. In patients with renal, cardiac or hepatic impairment, those taking diuretics and ACE Inhibitors, and the elderly, caution is required since the use of

nonsteroidal anti-inflammatory drugs may result in deterioration of renal function. The dose should be kept as low as possible and renal function should be monitored in these patients.

Treatment should be stopped in those patients who develop severe renal failure

Combination use of ACE inhibitors or angiotensin receptor antagonists, anti-inflammatory drugs and thiazide diuretics. The use of an ACE inhibiting drug (ACE-inhibitor or angiotensin receptor antagonist), an anti-inflammatory drug (NSAID or COX-2 inhibitor) and thiazide diuretic at the same time increases the risk of renal impairment. This includes use in fixed-combination products containing more than one class of drug. Combined use of these medications should be accompanied by increased monitoring of serum creatinine, particularly at the institution of the combination. The combination of drugs from these three classes should be used with caution particularly in elderly patients or those with pre-existing renal impairment.

#### Elderly

No adjustment in labelled dosage is necessary for older patients who require paracetamol therapy. Those who require therapy for longer than 10 days should consult their physician for condition monitoring; however, no reduction in recommended dosage is necessary. However, caution should be taken with regard to the use of ibuprofen as it should not be taken by adults over the age of 65 without consideration of co-morbidities and co-medications because of an increased risk of adverse effects, in particular heart failure, gastrointestinal ulceration and renal impairment.

#### • Haematological Effects

Blood dyscrasias have been rarely reported. Patients on long-term therapy with ibuprofen should have regular haematological monitoring.

## • Coagulation Defects

Like other NSAIDs, ibuprofen can inhibit platelet aggregation. Ibuprofen has been shown to prolong bleeding time (but within the normal range), in normal subjects. Because this prolonged bleeding effect may be exaggerated in patients with underlying haemostatic defects, products containing ibuprofen should be used with caution in persons with intrinsic coagulation defects and those on anticoagulation therapy.

#### • Gastrointestinal Events

Upper gastro-intestinal ulcers, gross bleeding or perforation have been described with NSAIDs. The risks increase with dose and duration of treatment, and are more common in patients over the age of 65 years. Some patients will experience dyspepsia, heartburn, nausea, stomach pain or diarrhoea. These risks are minimal when this product is used at the prescribed dose for a few days.

Products containing ibuprofen should be used with caution, and at the lowest effective dose for the shortest duration, in patients with a history of gastrointestinal haemorrhage or ulcer since their condition may be exacerbated.

Due to the ibuprofen component should be given with care to patients with a history of GI disease (ulcerative colitis, Crohn's disease) as well as in patients with porphyria and varicella.

This product should be discontinued if there is any evidence of gastrointestinal bleeding.

The concurrent use of acetylsalicylic acid and NSAIDs also increases the risk of serious gastrointestinal adverse events.

#### • Cardiovascular Thrombotic Events

Clinical studies suggest that use of ibuprofen, particularly at a high dose (2400 mg/day) may be associated with a small increased risk of arterial thrombotic events (for example

myocardial infarction or stroke). Overall, epidemiological studies do not suggest that low dose ibuprofen (e.g. ≤ 1200 mg/day) is associated with an increased risk of arterial thrombotic events.

Patients with uncontrolled hypertension, congestive heart failure (NYHA II-III), established ischaemic heart disease, peripheral arterial disease, and/or cerebrovascular disease should only be treated with ibuprofen after careful consideration and high doses (2400 mg/day) should be avoided.

Careful consideration should also be exercised before initiating long-term treatment of patients with risk factors for cardiovascular events (e.g. hypertension, hyperlipidaemia, diabetes mellitus, smoking), particularly if high doses of ibuprofen (2400 mg/day) are required. Patients with cardiovascular disease or cardiovascular risk factors may also be at greater risk. To minimise the potential risk of an adverse cardiovascular event in patients taking an NSAID, especially in those with cardiovascular risk factors, the lowest effective dose should be used for the shortest possible duration.

There is no consistent evidence that the concurrent use of acetylsalicylic acid mitigates the possible increased risk of serious cardiovascular thrombotic events associated with NSAIDs use.

#### • Hypertension:

NSAIDs may lead to onset of new hypertension or worsening of preexisting hypertension and patients taking antihypertensive medicines with NSAIDs may have an impaired antihypertensive response. Caution is advised when prescribing NSAIDs to patients with hypertension. Blood pressure should be monitored closely during initiation of NSAID treatment and at regular intervals thereafter.

#### • Heart failure

Fluid retention and oedema have been observed in some patients taking NSAIDs; therefore, caution is advised in patients with fluid retention or heart failure.

#### • Severe Skin Reactions

NSAIDs may very rarely cause serious cutaneous adverse events such as exfoliative dermatitis, toxic epidermal necrolysis (TEN) and Stevens-Johnson syndrome (SJS), which can be fatal and occur without warning. These serious adverse events are idiosyncratic and are

independent of dose or duration of use. Patients should be advised of the signs and symptoms of serious skin reactions and to consult their doctor at the first appearance of a skin rash or any other sign of hypersensitivity.

### • *Pre-existing asthma*

Products containing ibuprofen should not be administered to patients with acetylsalicylic acid sensitive asthma and should be used with caution in patients with pre-existing asthma.

## • Ophthalmological effects

Adverse ophthalmological effects have been observed with NSAIDs; accordingly, patients who develop visual disturbances during treatment with products containing ibuprofen should have an ophthalmological examination

## • Aseptic Meningitis

For products containing ibuprofen aseptic meningitis has been reported only rarely, usually but not always in patients with systemic lupus erythematosus (SLE) or other connective tissue disorders.

## • Potential Laboratory Test Interferences

Using current analytical systems, paracetamol does not cause interference with laboratory assays. However, there are certain methods with which the possibility of laboratory interference exists, as described below:

Urine Tests:

Paracetamol in therapeutic doses may interfere with the determination of 5- hydroxy indoleacetic acid (5HIAA), causing false-positive results. False determinations may be eliminated by avoiding paracetamol ingestion several hours before and during the collection of the urine specimen.

Masking Signs of Infection

As with other drugs of this class containing ibuprofen, by reducing fever this may mask the usual signs of infection.

Special Precautions

In order to avoid exacerbation of disease or adrenal insufficiency, patients who have been on prolonged corticosteroid therapy should have their therapy tapered slowly rather than discontinued abruptly when products containing ibuprofen are added to the treatment program.

There is some evidence that drugs which inhibit cyclo-oxygenase/prostaglandin synthesis may cause impairment of female fertility by an effect on ovulation. This is reversible on stopping the medicine.

# 4.5 Interaction with other medicinal products and other forms of interaction

The following interactions of paracetamol with other medicines have been noted:

• anticoagulant drugs (warfarin) - dosage may require reduction if paracetamol and anticoagulants are taken for a prolonged period of time.

- paracetamol absorption is increased by substances that increase gastric emptying, e.g. metoclopramide.
- paracetamol absorption is decreased by substances that decrease gastric emptying, e.g. propantheline, antidepressants with anticholinergic properties, and narcotic analgesics.
- paracetamol may increase chloramphenicol plasma concentrations.
- the risk of paracetamol toxicity may be increased in patients receiving other potentially hepatotoxic drugs or drugs that induce liver microsomal enzymes such as alcohol and anticonvulsant agents.
- paracetamol excretion may be affected and plasma concentrations altered when given with probenecid. cholestyramine reduces the absorption of paracetamol if given within

1 hour of paracetamol.

- Severe hepatotoxicity at therapeutic doses or moderate overdoses of paracetamol has been reported in patients receiving isoniazid alone or with other drugs for tuberculosis.
- Severe hepatotoxicity has occurred after use of paracetamol in a patient taking zidovudine and co-trimoxazole.

The following interactions of ibuprofen with other medicines have been noted:

- anticoagulants, including warfarin ibuprofen interferes with the stability of INR and may increase risk of severe bleeding and sometimes fatal haemorrhage, especially from the gastrointestinal tract. Ibuprofen should only be used in patients taking warfarin if absolutely necessary and they must be closely monitored.
- Ibuprofen may decrease renal clearance and increase plasma concentration of lithium.
- Ibuprofen may reduce the anti-hypertensive effect of ACE inhibitors, beta-blockers and diuretics and may cause natriuresis and hyperkalaemia in patients under these treatments.
- Ibuprofen reduces methotrexate clearance.
- Ibuprofen may increase plasma levels of cardiac glycosides.
- Ibuprofen may increase the risk of gastrointestinal bleeding especially if taken with corticosteroids.
- Ibuprofen may prolong bleeding time in patients treated with zidovudine.
- Ibuprofen may also interact with probenecid, antidiabetic medicines and phenytoin.
- Ibuprofen may also interact with tacrolimus, ciclosporin, sulphonylureas and quinolone antibiotics.

Acetylsalicylic acid

Concomitant administration of ibuprofen and acetylsalicylic acid is not generally recommended because of the potential of increased adverse effects.

Experimental data suggest that ibuprofen may competitively inhibit the effect of low dose acetylsalicylic acid on platelet aggregation when they are dosed concomitantly. Although there are uncertainties regarding extrapolation of these data to the clinical situation, the possibility that regular, long-term use of ibuprofen may reduce the cardioprotective effect of low-dose acetylsalicylic acid cannot be excluded. No clinically relevant effect is considered to be likely for occasional ibuprofen use

This product may interfere with some medicines. These include:

- warfarin, a medicine used to prevent blood clots
- medicines to treat epilepsy or fits
- chloramphenicol, an antibiotic used to treat ear and eye infections
- probenecid, a medicine used to treat gout
- zidovudine, a medicine used to treat HIV (the virus that causes AIDs)
- medicines used to treat tuberculosis such as isoniazid
- acetylsalicylic acid, salicylates or other NSAID medicines
- medicines to treat high blood pressure or other heart conditions
- diuretics, also called fluid tablets
- lithium, a medicine used to treat some types of depression
- methotrexate, a medicine used to treat arthritis and some types of cancer
- corticosteroids, such as prednisone, cortisone The above medicines may be affected by this product or may affect how well this product works.

## 4.6 Pregnancy and Lactation

## Pregnancy

There is no experience of use of this product in humans during pregnancy. Congenital abnormalities have been reported in association with NSAID administration in humans, although evidence of adverse effects during pregnancy following paracetamol treatment is lacking.

This product is contraindicated during the third trimester of pregnancy, especially over the last few days before expected birth. Further, there is insufficient experience with the safety of use of ibuprofen in humans during pregnancy. Therefore, this product should not be used during the first 6 months of pregnancy unless the potential benefits to the patient outweigh the possible risk to the fetus and is contraindicated in the last three months of pregnancy.

#### • Breast-feeding

Paracetamol is excreted in breast milk but not in a clinically significant amount and available published data do not contraindicate breastfeeding.

Ibuprofen and its metabolites can pass in very small amounts into breast milk. No harmful effects to infants are known.

In light of the above evidences, it is not necessary to interrupt breastfeeding, for short-term treatment with the recommended dose of this product.

## 4.7 Effects on ability to drive and use machines

This product has no or negligible influence on the ability to drive and use machines.

## 4.8 Undesirable effects

Clinical trials with this product have not indicated any other undesirable effects other than those for paracetamol alone or ibuprofen alone. Adverse reactions have been ranked under headings of frequency using the following convention:

- 1. Very common ( $\geq 1/10$ );
- 2. Common ( $\geq 1/100$ , < 1/10);
- 3. Uncommon ( $\geq 1/1000$ , < 1/100);
- 4. Rare ( $\geq 1/10000$ , < 1/1000);
- 5. Very rare (< 1/10000)
- 6. Not known (cannot be estimated from the available data).

	Uncommon: Decrease in
Blood and lymphatic system disorders	haemoglobin and
	haematocrit. Although a
	causal relationship has not
	been established, bleeding
	episodes (e.g. epistaxis,
	menorrhagia) have been
	reported in during therapy
	with the drug. <b>Very Rare</b> :
	Haematopoietic disorders
	(agranulocytosis, anaemia,
	aplastic anaemia,
	haemolytic anaemia
	leukopenia, neutropenia,
	pancytopenia and
	thrombocytopenia with or
	without purpura) have been
	reported following
	paracetamol use, but were
	not necessarily causally
	related to the drug.
	Common: Oedema, fluid
	retention; fluid retention
	generally responds promptly
	to discontinuation of the
	drug. <b>Very Rare</b> :
	Palpitations; tachycardia;
Cardiac disorders	arrhythmia and other
	cardiac dysrhythmias have
	been reported. Hypertension
	and cardiac failure have
	been reported in association
	with NSAID treatment.
	Very Rare: Vertigo.
Ear and labyrinth	Common: Tinnitus (for
disorders	medicines containing
districts	ibuprofen)
Eye disorders	Uncommon: Amblyopia
	(blurred and/or diminished
	vision, scotomata and/or
	changes in colour vision)
	have occurred but is
	usually reversed after
	cessation of therapy. Any
	patient with eye complaints
	should have an
	ophthalmological
	ophinamiological

examination which includes central vision fields.

**Common**: Abdominal pain, diarrhea, dyspepsia, nausea, stomach discomfort and vomiting **Uncommon**:

Flatulence and

constipation, peptic ulcer,

perforation or gastrointestinal haemorrhage, with symptoms of melaena haematemesis sometimes

fatal, particularly in the elderly. Ulcerative stomatitis and exacerbation of

ulcerative colitis and Crohn's disease have been reported following administration. Less frequently gastritis has been observed and

been observed and pancreatitis reported.

General disorders and administration site conditions

**Gastrointestinal Disorders** 

Very Rare: Fatigue and

malaise.

Hepatobiliary disorders

**Very Rare**: Abnormal liver function, hepatitis and jaundice. In overdose paracetamol can cause acute hepatic failure, hepatic failure, hepatic

necrosis and liver injury. **Very Rare**: Hypersensitivity reactions including skin rash and cross sensitivity

with sympathomimetics have been reported.

Immune system disorders

**Uncommon**: Other allergic

reactions have been reported but a causal relationship has not been established: Serum sickness, lupus erythematosus syndrome,

Henoch-Schoenlein vasculitis, angioedema.

Common: Alanine

aminotransferase increased,

gamma-glutamyl

transferase increased and

liver function tests

abnormal with paracetamol. Blood creatinine increased and blood urea increased. **Uncommon**: Aspartate

aminotransferase increased,

blood alkaline

## immune system disorder

#### Investigations

phosphatase increased; blood creatine phosphokinase increased. haemoglobin decreased and platelet count increased.

## Metabolic and nutrition disorders

metabolic acidosis, causality is uncertain as more than one drug was ingested. The case of metabolic acidosis followed the ingestion of 75 grams of paracetamol, 1.95 grams of acetylsalicylic acid, and a small amount of a liquid household cleaner. The patient also had a history of seizures which the authors reported may have contributed to an increased lactate level indicative of metabolic acidosis. Metabolic side effects have included hypokalaemia. Metabolic side effects including metabolic acidosis have been reported following a massive overdose of acetaminophen.

Very Rare: In the case of

#### Uncommon:

Gynaecomastia, hypoglycaemic reaction. Common: Dizziness, headache, nervousness **Uncommon**: Depression, insomnia, confusion, emotional lability, somnolence, aseptic meningitis with fever and coma Rare: Paraesthesia's. hallucinations, dream

abnormalities Very Rare: Paradoxical stimulation, optic neuritis, psychomotor impairment, extrapyramidal effects, tremor and

convulsions.

analgesics), or in

**Uncommon**: Urinary retention Very Rare: Nephrotoxicity in various forms, including interstitial nephritis, nephrotic syndrome, and acute and chronic renal failure. Adverse renal effects are most often observed after overdose, after chronic abuse (often with multiple

## Nervous system disorders

#### Renal and urinary disorders

association with paracetamol related hepatotoxicity. Acute tubular necrosis usually occurs in conjunction with liver failure, but has been observed as an isolated finding in rare cases. A possible increase in the risk of renal cell carcinoma has been associated with chronic paracetamol use as well. One case-control study of patients with end-stage renal disease suggested that long term consumption of paracetamol may significantly increase the risk of end-stage renal disease particularly in patients taking more than 1000 mg per day.

**Uncommon**: Thickened respiratory tract secretions

**Very Rare**: Respiratory reactivity including: asthma, exacerbation of asthma, bronchospasm and

dyspnoea.

syndrome).

Common: Rash (including maculopapular type), protrusively Rare:

Hyperhidrosis, purpura and photosensitivity. Very rare cases of serious skin reactions have been reported, such as exfoliative dermatoses and bullous reactions including erythema multiforme, Stevens Johnson Syndrome and Toxic Epidermal Necrolysis. **Not Known:** Drug reaction with eosinophilia and systemic symptoms (DRESS

Skin and subcutaneous tissue disorders

Respiratory and thoracic

and mediastinal disorders

Clinical studies suggest that use of ibuprofen, particularly at a high dose (2400 mg/day) may be associated with a small increased risk of arterial thrombotic events (for example myocardial infarction or stroke) (see section 4.4).

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are asked to report any suspected adverse reactions via the PvERS at www.pharmacyboardkenya.org

#### 4.9 Overdose

#### Paracetamol

Liver injury and even failure can occur following paracetamol overdose. Symptoms of paracetamol overdose in the first 24 hours are pallor, nausea, vomiting, anorexia and abdominal pain. Liver damage may become apparent 12 to 48 hours after ingestion. Abnormalities of glucose metabolism and metabolic acidosis may occur. In severe poisoning, hepatic failure may proceed to encephalopathy, coma and death. Acute renal failure with acute tubular necrosis may develop in the absence of severe liver damage. Cardiac arrhythmias have been reported. Liver damage is possible in adults who have taken 10 g or more of paracetamol, due to excess quantities of a toxic metabolite.

## <u>Ibuprofen</u>

Symptoms include nausea, abdominal pain and vomiting, dizziness, convulsion and rarely, loss of consciousness. Clinical features of overdose with ibuprofen which may result are depression of the central nervous system and the respiratory system.

In serious poisoning, metabolic acidosis may occur.

#### **Treatment**

#### Paracetamol:

Prompt treatment is essential in the management of paracetamol overdose even when there are no obvious symptoms, because of the risks of liver injury, which presents after some hours or even days delay. Medical treatment is advised, without delay in any patient who has ingested 7.5 g or more of paracetamol in the preceding 4 hours. Gastric lavage should be considered. Specific therapy to reverse liver injury with an antidote such as acetylcysteine (intravenous) or methionine (oral) should be instituted as soon as possible. Acetylcysteine is most effective when administered during the first 8 hours following ingestion of the overdose and the effect diminishes progressively between 8 and 16 hours. It used to be believed that starting treatment more than 15 hours after overdose was of no benefit and might possibly aggravate the risk of hepatic encephalopathy. However, late administration has now been shown to be safe, and studies of patients treated up to 36 hours after ingestion suggest that beneficial results maybe obtained beyond 15 hours. Furthermore, administration of intravenous acetylcysteine to patients who have already developed fulminant hepatic failure has been shown to reduce morbidity and mortality.

An initial dose of 150 mg/kg of acetylcysteine in 200 mL 5% glucose is given intravenously over 15 minutes, followed by an I.V. infusion of 50 mg/kg in 500 mL 5% glucose over 4 hours and then 100 mg/kg in 1 litre 5% glucose over 16 hours. The volume of I.V. fluids should be modified for children.

Methionine is given orally as 2.5 g every 4 hours up to 10 g.

Methionine treatment must be started within 10 hours after

ingestion of paracetamol; otherwise, it will be ineffective and may exacerbate liver damage. Evidence of serious symptoms may not become apparent until 4- or 5-days following overdose and patients should be carefully observed for an extended period.

## Ibuprofen:

In cases of acute overdose, the stomach should be emptied by vomiting or lavage, though little drug will likely be recovered ifmore than an hour has elapsed since ingestion. Because the drug is acidic and is excreted in the urine, it is theoretically beneficial to administer alkali and induce diuresis. In addition to supportive measures, the use of oral activated charcoal may

help to reduce the absorption and reabsorption of ibuprofen tablets.

## 5. Pharmacological properties

## 5.1 Pharmacodynamic properties

ATC Code: N02BE51 – paracetamol, combinations excl. psychleptics Mechanism of action

Although the exact site and mechanism of analgesic action of paracetamol is not clearly defined, it appears that it induces analgesia by elevation of the pain threshold. The potential mechanism may involve inhibition of the nitric oxide pathway mediated by a variety of neurotransmitter receptors including Nmethyl-D-aspartate and substance P.

Ibuprofen is a propionic acid derivative with analgesic, antiinflammatory and anti-pyretic activity. The drug's therapeutic effects as an NSAID result from its inhibitory effect on the enzyme cyclooxygenase, leading to reduction in prostaglandin synthesis. Experimental data suggest that ibuprofen may competitively inhibit the effect of low dose acetylsalicylic acid on platelet aggregation when they are dosed concomitantly. Some pharmacodynamic studies show that when single doses of ibuprofen400 mg were taken within 8 h before or within 30 min after immediate release acetylsalicylic acid dosing (81mg), a decreased effect of acetylsalicylic acid on the formation of thromboxane or platelet aggregation occurred. Although there are uncertainties regarding extrapolation of these to the clinical situation, the possibility that regular, long-term use of ibuprofen may reduce the cardioprotective effect of low-dose acetylsalicylic acid cannot be excluded. No clinically relevant effect is considered to be likely for occasional ibuprofen use.

Clinical trials

Randomized, double-blind studies were conducted with the combination using the acute dental pain model of post-operative pain. The studies showed that:

• Over the 48 hours, this product (Maxigesic = Combogesic) had a faster onset than either of its two active ingredients and provided superior analysesia than the same daily dose of paracetamol (p=0.007)

at rest, p=0.006 on activity) and ibuprofen (p=0.003 at rest, p=0.007 on activity)

• All three doses evaluated (half tablet or one tablet or two tablets) were effective when compared with placebo (p=0.004-0.002) and the highest dose [two tablets] had the greatest response rate (50%), lowest maximum VAS pain scores, longest time to rescue medication and lowest % of patients requiring rescue medication. All these measures were significantly different to placebo (p<0.05)

## 5.2 Pharmacokinetic properties

#### Absorption

Both paracetamol and ibuprofen, are readily absorbed from the gastrointestinal tract with peak plasma concentration occurring about 10 to 60 minutes after oral administration.

#### Distribution

As for any product containing paracetamol, it is distributed into most body tissues. Ibuprofen is highly bound (90-99%) to plasma proteins.

### Metabolism

Paracetamol is metabolised extensively in the liver and excreted in the urine, mainly as inactive glucuronide and sulphate conjugates. Less than 5% is excreted unchanged. The metabolites of paracetamol include a minor hydroxylated intermediate which has hepatotoxic activity. This active intermediate is detoxified by conjugation with glutathione; however, it can accumulate

following paracetamol overdose and if left untreated has the potential to cause severe and even irreversible liver damage.

Paracetamol is metabolised differently by premature infants, newborns, and young children compared with adults, the sulphate conjugate being most predominant.

Ibuprofen is extensively metabolised to inactive compounds in the liver, mainly by glucuronidation.

The metabolic pathways of paracetamol and ibuprofen are distinct and there should be no drug interactions where the metabolism of one affects the metabolism of the other. A formal study using human liver enzymes to investigate such a possibility failed to find any potential drug interaction on the metabolic pathways.

In another study, the effect of ibuprofen on the oxidative metabolism of paracetamol was evaluated in healthy volunteers under fasting conditions. The study results indicated that ibuprofen did not alter the amount of paracetamol undergoing oxidative metabolism, as the amount of paracetamol and its metabolites (glutathione-, mercapturate-, cysteine-, glucuronide- and sulfateparacetamol)were similar when administered alone, as paracetamol, or with the concomitant administration of ibuprofen (as a fixed combination Maxigesic ) This study clears any added hepatic risks from the hepatotoxic metabolite, NAPQI, from paracetamol if administered with Ibuprofen.

#### Elimination

Paracetamol elimination half-life varies from about 1 to 3 hours. Both the inactive metabolites and a small amount of unchanged ibuprofen are excreted rapidly and completely by the kidney, with 95% of the administered dose eliminated in the urine within four hours of ingestion. The elimination half-life if ibuprofen is around 2 hours. Pharmacokinetic relationship

 A specific study to investigate possible effects of paracetamol on the plasma clearance of ibuprofen and vice versa did not identify any drug interactions

## 5.3 Preclinical safety data

The toxicological safety profile of ibuprofen and paracetamol has been established in animal experiment

#### 6. Pharmaceutical Particulars

## 6.1 List of Excipients

Paracetamol BP,

Sucrose BP,

Sodium Benzoate BP,

Sodium Saccharin BP,

Disodium EDTA BP,

Glycerine BP,

Sorbitol Solution 70 % BP,

Xanthan Gum BP,

Sodium Carboxymethylcellulose BP,

Polysorbate 80 (Tween 80) BP,

Citric Acid BP,

Tatrazine Yellow Colour IH,

Pineapple Flavour IH

Purified Water BP

#### 6.2 Incompatibilities

Not applicable

#### 6.3 Shelf-Life

24 months

#### 6.4 Special Precautions for storage

Store below 30°C in dry, dark place. Do not freeze

#### 6.5 Nature and Content of container

Amber Colour glass bottle of 100 ml with Silver coloured ROPP Cap packed in a carton along with pack Insert. Pack size: 60 ml and 100 ml.

## 6.6 Special precautions for disposal and other handling

No special requirements

#### 7. Marketing Authorization Holder

DINLAS PHARMA EPZ LIMITED

## 8. Marketing Authorization Number

CTD9597

## 9. Date of first authorization/renewal of the authorization

27/07/2023

## 10. Date of revision of the text

10/05/2025